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Parts Breakdown

Model MX-IT-0025 44256

Item No. Description Position | Item No. Description Position Item No. Description Position
AM086 Cap Bolt 5x16 Inox for 44256 1 AM116 Fork 25kg ext 196 for 44256 31 AM146 Arm Guard for 44256 61
AMo87 Self Locking Nut M5 Inox for 44256 2 AM117 Pulley 156 3 Grooves for 44256 32 AM147 Limit Switch for 44256 62
AMO088 Bowl Guard 25kg for 44256 3 AM118 Galvanized Washer 6x24 for 44256 33 AM148 Arm for 44256 63
AMO089 Bowl Protection Handle for 44256 4 AM119 f%f"‘t’jgggd Hexagonal Head Bolt6x20 5, AM149 Tf;ggma' Head Bolt 4x20 Inox for 64
AMO090 Bowl 25kg for 44256 5 AM120 Belt SPZ1187 for 44256 35 AM150 Washer 4 Inox for 44256 65
AM091 Bowl Shaft for 44256 6 AM121 Belt SPZ1187 for 44256 36 AM151 Self Locking Nut M4 Inox for 44256 66
AM092 Tab 8x7x30 for 44256 7 AM122 ﬂ;;;s"'ew BellLeRig A 37 AM152 Arm Hinge for 44256 67
AM093 Bearing 6208 2RS for 44256 8 AM123 Rear Protection for 44256 38 AM153 Hexagonal Head Bolt 8x25 for 44256 68
AM094 Bearing 51108 for 44256 9 AM124 Fork Support Protection for 44256 39 AM154 T.LE. Bolt 10x25 Inox for 44256 69
AM095 TBE Bolt 8x20 for 44256 10 AM125 Frame for 44256 40 AM155 T.L.E. Bolt 8x20 Inox for 44256 70
AM096 Bowl Support for 44256 1 AM126 Hexagonal Head Bolt 8x45 for 44256 41 AM156 Washer 5 Inox for 44256 7
AM097 Bearing 6007 2RS for 44256 12 AM127 Washer 8x32 for 44256 42 AM157 Crown Washer 6 for 44256 72
AM098 Ef;gg"”a' Il i 13 AMI28  Pulley 656 Grooves for 44256 43 AMIS8  Crown Washer 6 for 44256 73
AMO099 Galvanized Washer 6x24 for 44256 14 AM129 Motor for 44256 44 AM159 Crown Washer 8 for 44256 74
AM100 Pulley 195 2 Grooves for 44256 15 AM130 Nut M8 for 44256 45 AM160 Washer 8x24 for 44256 {5]
AM101 Bowl Reducer Ratio 1/50 for 44256 16 AM131 Washer 8x32 for 44256 46 AM161 Nut M8 for 44256 76
AM102 Washer 8 for 44256 17 AM132 Hexagonal Head Bolt 8x30 for 44256 47 AM162 Self Locking Nut M10 for 44256 77
AM103 Hexagonal Head Bolt 8x20 for 44256 18 AM133 Hexagonal Head Bolt 8x20 for 44256 48 AM163 Nut M8 for 44256 78
AM104 Self Locking Ring Nut M35x1.5 for 44256 19 AM134 Motor Plate Pin for 44256 49 AM164 Washer 8x24 for 44256 79
AM105 Self Locking Ring Nut M30x1.5 for 44256 20 AM135 Nut M10 for 44256 50 AM165 Washer 8 for 44256 80
AM106 Fork Reducer Ratio 1/20 for 44256 21 AM136 Washer 10 for 44256 51 AM166 Washer 8x32 for 44256 81
AM107 Bearing 6006 2RS for 44256 22 AM137 Motor Plate Tie Rod for 44256 52 AM167 Spacer for 44256 82
AM108 Bearing 51106 for 44256 23 AM138 Washer 10 for 44256 53 AM168 Grill Under Frame for 44256 83
AM109 Fork Support for 44256 24 AM139 Nut M10 for 44256 54 AM169 Bolt 4.9x16 for 44256 84
AM110 Bearing 51106 for 44256 25 AM140 Motor Plate for 44256 55 AM170 T.B. Bolt 5x20 for 44256 85
AM111 Bearing 6006 2RS for 44256 26 AM141 Bolt 8x35 for 44256 56 AM171 Washer 5 for 44256 86
AM112 Bearing 6006 2RS for 44256 27 AM142 Control Panel for 44256 57 AM172 Nut M5 for 44256 87
AM113 Sealing Ring 55x40x8 for 44256 28 AM143 Cable Socket for 44256 58 AM173 Wheel for 44256 88
AM114 Tab 8x7x30 for 44256 29 AM144 Cable with Plug for 44256 59 AM174 Nut M10 ZN for 44256 89

AM115 Fork Shaft for 44256 30 AM145 Self Tapping Screw 4.5x16 for 44256 60 AM175 Wheel with Brake for 44256 90



